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C19070 ENGINE

DESCRIPTION

BLOCK ASSEMBLY - short
BLOCK = cylinder, stripped
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118 COMPACT TRACTOR

BUSHmG_cylinder L R T
SEAL -0il +*-4vesancaans Secsstscscscscnan

" BUSHING - governor shaft +-<cveecececaannnas
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CASE MODEL 118 COMPACT TRACTOR
C 19070 ENGINE

REF, PART NO., DESCRIPTION REQ'D
85 BR 390892 RECTIFIER - alternator «coccccoose o & Wie e R e & waca e o
86 BR 93621 SCREW - rectifier s ceeccececscsscncsnsosnsca R |
87 BR 298968 COIL ASSEMBLY oo - i S R W B B W R MR 1
88 BR 93381 SCREW - coil mtg,. ecececeee. o 0e wie w I » s eln W o 2
89 BR 221907 GIELEEWITE s o o = = 5 5 & 5 & 56 %9 8us 5.8 s w0 s00 aie o wiie: e 1
90 BR 66538 INSULATOR - spark plug e ccesecscenvosan i) B R a o wre o1
91 M 20677 SPARK PLUG 2cccosecsscosocccascasscsas & 0 danas 2
92 BR 299543 GEAR - Ting ssssosssoccsssssass S B S e & B B R |
93 BR 390233 SHIELD - starter ecascssccseossoasacnanancas oi@ wa
94 BR 93410 SCREW - shieldmfg. cccccecaccoacososososs o ale Wi wE B
95 BR 299392 HOUSING - blower cccsocssocss ol L e RS S |
96 BR 93158 SCREW - blower housing mtg. s cccoscssccscos o R ee 4
97 BR 221901 BAFFLE = cylinder head eccscccecocccccccccasas A |

BR 299577 KIT - engine gasket (includes items 7 19&28) wessasw 1







" SCREW - round head mach. 1/4" x 1-1/4" "
. NUT - 1/4" sq.

L FLBOW evesvececccasanscencnenis
+ FUEL LINE-< 18”

i - CARBURETOR - (repalrs page 13). v
. CONTROL - _choke and throtile
: CLEANER ASSEMBLY - Cair v
- 8CREW < air cleaner

o GASKET - air cleaner

L GASKET < carburetor mountmg

11529 CAP - fuel tank . v o vs oo s s (200
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" FILTER - carburetor dram cerae e Y
. RETAINER - carburetor drain filter ....... 00 e
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'118 COMPACT T "A___"'roa
S_EAT’AND FENDER __

i DESCRIPTION
'SEAT ASSEMBLY ., .......
fMOUNT Seat rubber ... ... ek
‘BOLT - 5/16" x 1-1/2" NC hex
_’BUMI?ER_- seat, rubber

I-l.l...

-NUT - 5/16“ NC hex
FENDER AND SU_PP_OR'I_‘

TR







AFT = steermg

[ ..

KEY - Woodruff 3/16" x 3/4" .

SRACKET = steering

-

OLT - 5/16" x 3/4" NC, round head square neck ZP

OCKWASHER - 5/16" 4

5/16" NC He, ZP v ivvvacocancnnaneaas
“WASHER - 5/8" plain, ZP. . uveeueaasansoconas

"GEAR = steering

- PIVOT = steermg gear

" FITTING = lube " .

T

- BOLT = 5/16" x1 NC hex, ZP ...,

WASHER ~-5/16'* plain, ZP

E BUTTON = t_'nctmn

WASHER - shim .
WASHER - 5/8”
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SPACER...........--.‘.'...-
~ RING - retaining B I N R
- KEY'=Woodruff #3 . ........ vy
- PULLEY « transmission ............
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LOCKWASHER '3/8" ‘
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18 '-COMPACT TRAc__ ;
_ND FINAL DRIVE
-DESCR_IPTION

--dni-.‘.-’--o-c-

ARING thrust-...._-'.....-.......
WASHER fhrust - cedacesieaiaiia e
i - reta1n1ng N T N
BOLT 1/4" x 2-<1/4"NChex v iveeseean
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. cAsE MODEL 1
~ ELECTRICAL
. REF. PARTNO.
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round head, squaré neck « . ..
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----------------

Wl hOldEI‘ .0 LR IR SN R I N

trip‘s;vitch .
0% '7/8'" pan , i e e s aeennes e

13/64" nylon >

[1]
"
.
.
*
.
*
a2
.. .
= .
N .
: : . .
R (]
. o ..
o . ; ’
j . 8
. . .
L ]
.
.
.
[ ] »
-+ -
- a -
»
.
.
.
B2 DD DN DD B DD DY DN DD bt ek ek ek

rting, 12V. Mitsubishi, (Model MMD-SML). . . . .

SEMBLY - drive end (includes bearing & bracket)+ s+ . 1"
PURE ASSEMBLY - (includes washers)es s seeewiaew. 10
G~ Gtarter includes field coils) = s e e saveostsoesa ™

P ASSEMBLY - conimutator end (includes bushing, ol
brushes and springs) B
LT - thru (includes nuts and lockwashers) « « . . '
LUSH ASSEMBLY. ¢ s s s oo enrnsnsncnnnnnnn.







DESCRIP’I‘ION ; : ' g ' E
{ .startmg 12V, Bosch (Model 01965 23 MO-30 SM)
"' 'DRIVE ASSEMBLY - starter
"END CAP ASSEMBLY - drive end, Bosch
“oWASHER - thrust (retam old washer for service)

-ooonon.-'

" ARMATURE - starter, Bosch
" HOUSING - starter;, Bosch
" BRUSH ASSEMBLY - Bosch . . ...
' END CAP ASSEMBLY - com. end, Bos¢h ..........
'-'.;_BOLT thru Bosch (mcludes washer)

BR 3904503 g

BR 3914617_-'
BR 391585

. e
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D ESCRI PTION

: . ':'ARMATU'RE_Starter’Brlggs R R R O A R A AR A
- 390849 'HQUSING - starter, Briggs =sessé¢reveavesacscen
391705 BRUSH ASSEMBLY ='starter e ssseedveoesrooren
3908465 - .- END.CAP ASSEMBLY - com. end (mcludes brush set)

'ﬁ%REF PARTNO :
321~ 2474
321- 2475 DEC
321-. 2477 - DEC4
C' 18186 - 1
¢ 15658
0 321- 2487

ds'gi_'ﬂ':-':.oa._\_n—l

omracT TRACTOR'

' _ 'SPACER-(SeeltemSOra} treversesssnnnenens
BR 391'706 ‘BOLT ASSEMBLY thru (includes washer) reedsaanan

RETAEIE _ REQ'D -
MOTOR-startmgIZV Brlggs R R e
DRIVE ASSEMBLY ~Starter sesscecseasssecnsaass
END CAP ASSEMBLY . starter (includes items 4 & 9) -« -
WASHER - thrust (sée item 39r 8) v+ ..

1
- 1 )
- 1 .
. 1 :
- 1
1
- 1
. 2

"REQ'
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CONNECTOR head lamp .
_HARNESS Wire. L. .. u . .
SWITCH headhght -o-o-o -oo---o---.
':DECAL-hghtS..........- '

".Il.n-..

 HEA D I-AM P
629-_' .

f187- 1047_3[g3"
Cor 14302'- o

: C - 14.305 .'_:;'BULB head larhp e .".-
C14303 0 L - . :
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